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(Sample Description & Model)  Cylindrical Lithium-ion Battery F®18650 2000
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(Applicant) First New Energy Co., Ltd
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(Manufacturer) First New Energy Co., Ltd
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FEMARREAT el F18650 2000
Sample Description

& Model Cylindrical Lithium-ion Battery F®18650 2000
FALIART VLT AR TR BT RE A PR 2 7]

Applicant First New Energy Co., Ltd

ATl L ERFREPH KX 2K KB 320 @IiEATI4
Address Jiangxi Yichun Economic Development Zone

FERSM AR | fitarih, SRFRBIEN 3.6V, HiE bk b 2000mAh, HifEN 7.2 FL4FHT.
Appearance & Blue battery. Nominal voltage is 3.6V, Rated capacity is 2000mAh, and Electric energy
Properties is 7.2Wh.

WY A SR B BRI T A . IR 2 e . BT IERE.

These chemicals are contained in a sealed can. Risk of exposure occurs only if the

ght7/ Ry A

Main Hazards
battery is mechanically or electrically abused. If in fire, battery may cause to explode.

&k H W

Issue Date

AT H

Client date 2014 ¢ 3 A 20 H

2014 4= 4 H 10 H

ik 45 F (Conclusion)

1. fEkHiR%I(Hazard identification):
O AE=7.2Wh, f2efFEihi= 0.5kg, W& b=
Q@LWRIEARF & CET R s H-RR A EF M) 8 3 445 38.3 KM LK.
@ZMIRUE A FE T 1.2 KB IRR .
@ e AR AR - R, E R SE A R M R B R, H A B SR 7 R ] A BT A ELR
W. L DGR5.0.2 T AT,
O — LA AU NEAT P B b B AT hr 2
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OB RN, SN BALHEA AN, NIIE . LR AR SRR A IR
HEBE G5 R
AR IEIEH A 24 £ BEAT S 6 (O a3t
@F IS 5B R et sk ) T FAG R A0 T 40 e
@FEAIEH )P B 1 U A M A 250 42K 3.9.2.6 (a) Al (e).
@OVERPACK LA Zi5A1  OVERPACK? iy 52 RE I 48 b b2, BRI OVERPACK P i) &AM 34 111
AR AL T AT LB
(DElectric energy=7.2Wh, Q'ty = 0.5kg, contain 8pcs batteries.
@Test proves that this type of battery pass the UN38.3 test.

®Test proves that this type of battery pass the 1.2m drop test.

@Cells and batteries are protected so as to prevent short circuits. Cells and batteries must be packed in
inner packagings that completely enclose the cell or battery. And the inner packagings must be
placed in a strong rigid outer packaging.The General Packing Requirements of 5.0.2 must be met.

®Each package must be labeled with a “lithium battery handing label”.

®Each consignment must be accompanied with a document with an indication including packed with
lithium batteries, handled with care, special procedures should be followed in the event that the
package is damaged, a telephone number etc.

@Lithium batteries as being defective for safety reasons are forbidden for transport.

®Waste lithium batteries and lithium batteries being shipped for recycling or disposal are prohibited
from air transport.

@Cells and batteries offered for transport must meet the provisions of 3.9.2.6 (a) and (e).

(OOVERPACK must be marked with the word “OVERPACK” and labeled with the lithium battery label
unless the label(s) on the package(s) inside the overpack are visible.

2. HLEH IR 192 T A% 5 (Suggestion according to DGR):
nJ$% DGR 35501 965 45 2 240 & fF A58,

According to the packaging instruction 965 Section I of DGR.
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3. 32Kk (Packaging requirements):

= Yig B il i
iel: (0
Pony 'lutmg International Group K 3

% AR <27 Wh 2.7 Wh<ii#5<20Wh | 2.7 Wh<ilijh<100 Wh |

Contents Cells/Batteries<2.7 Wh 2.7 Wh< Cellss20Wh 2.7 Wh< Batteries<100 Wh

I NG I A & i .
5 . T bR 8 AMHs 2 Mt
Max number cells/batteries " :
No limit 8 Cells 2 Batteries
per package

I N R4
Max net weight per 2.5kg N/A N/A

package

Z /¢ DGR %1t 1H 965 4 2 ¥4,
The goods are packaged according to the packaging instruction 965 Section I of DGR.

1) G TE G T-fa B A B 2 1 EfiA) (18%);
2)IATA (fifa ity (55M);

3)IZYIR ) UN38.3 5 (104013020421D, 104013020421D~1);

2) IATA<<Dangerous Goods Regulation>> (55"):
3) The UN38.3 test report (104013020421D, 104013020421 D~1);

4) The drop test report (104013020521D, 104013020521D~1 ).

S 2% T
HEFE AR E (104013020521D, 104013020521D~1).,
Reference
1) <<Recommendations On The Transport Of Dangerous Goods-Model Regulations>>(18");
method

®E | BRTRE, RN,

Remark Be applicable to transport by air, Be shipped by Passenger and Cargo Aircraft.

TR HIZA : HEHEN
(Prepared by) > ] A Y% (Checked by)
ATLLF45H (The page below is blank)
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Name Of Test Items

I LR
Test Result

M BERL
Altitude simulation
(38.3test 1)

W THA TR, TR A, FE HARANRIG Fi it R e it 4 70388 55 1) PR o b
ANFIAERATIX R AT U B 90% . RIS RS AT HEE sk

No mass loss, no leakage, no venting, no disassembly, no rupture and no fire. The open
circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The test result conforms to the requirement of standard.

i ARG
Thermal test
(38.3test2)

TR EH BME. R K, H HAE AR vyt 5 el 414158 ) 1 FF 8 o P
AN FIAERATIX—RR AT IR 90%. R SAFAEE R,

No mass loss, no leakage, no venting, no disassembly, no rupture and no fire. The open
circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The test result conforms to the requirement of standard.

Vibration
(38.3test 3)

TR EH A TR, LHRERLER X, FH FLAEA Rt it it 21 4053 B0 ) 1 TR i o s
AP FRAATIX R ATEFE 19 90% . RIGKF A AFHET R

No mass loss, no leakage, no venting, no disassembly, no rupture and no fire. The open
circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The test result conforms to the requirement of standard.

it
Shock
(38.3 test 4)

KBR. LHA LA THBRTER X, H FLBEA I H it 5 3t 201 108 I 1 FF B v B
AP FIAERATIX RIS 1 90% . RIS AT HE SR

No mass loss, no leakage, no venting, no disassembly, no rupture and no fire. The open
circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The test result conforms to the requirement of standard.

SR %
External short circuit
(38.3test5)

S ANEIT 170°C, I BAERKT T MRS 6 A Tk, EHH, LA R
FrorbrmEsisk,

The external temperature does not exceed 170 °C and there is no disassembly, no rupture
and no fire during the test and within six hours after the test. The test result conforms to the
requirement of standard.

SACBEEARIT 170C, I HAERI IR RIS 6 /NN CHAE, TR A, AR O it

it K.
Impact The external temperature does not exceed 170 °C and there is no disassembly, no fire during
(38.3 test 8) the test and within six hours after the test. The test result conforms to the requirement of
standard.
Overcharge -
(38.3test 7)
BB ERBAEPREST 7 RALME, TR, KRG SATRER,
Forced discharge There is no disassembly and no fire during the test and within seven days after the test. The
(38.3 test 8) test result conforms to the requirement of standard.
ZOIRMRER AT 1.2 KRR, K%M hitsy 26, BHERAEYEE, LSk
SR EAREAL, I ERE AR, RREAREER. (PI965)
1.2m BE AR The package is capable of withstanding a 1.2m drop test in any orientation without damage to

1.2m Drop Test

celis or batteries contained therein, without shifting of the contents so as to allow battery to
battery contact and without release of contents. The test result conforms to the requirement of
standard. (PI965)
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Explosive Danger

9 Wikt R
Iltem Conclusion
PERLRN A 45 ) B B
o | SORVRURG 4G SRR T A

The data and components structure indicate the article does not
belong to explosive.

SRSk

Flammable Danger

PET BIRIEY R

It does not belong to flammability substance.

R e oA
Oxidizing Danger

AREDIELT YR BB, R T-4b e .
The screening tests indicate the article does not belong to oxidizing
solid because it can not make fibrin accelerate burning rate.

o fa
Toxic Danger

R, AR SR,

The oral toxicity is low, so it does not belong to toxic article.

Corrosive Danger

PRI en e,

Rjacive The data indicates the article has no radioactivity.
Danger

BUfERYE | B, B BERME, R TR .

The article can not corrupt steel, aluminum, so it has no corrosive.

Ho ekt
Other Danger

IEFFEFT, JoRISE . BRI H e Rt

In normal situation, no narcotic, irritating and other hazards.

il B i ot

Pony Testing International Group

wWww.ponytest.com @©Hotline 400-819-5688
Add: JLNCHRBER M B3 Ll R e ses0 s
Tl ol

Add: LA FIREEIN &7
Aok

(0122) 27360730 (057

Tel:

t4-DCNY-1

Page 5 of 6

I



R

14-DCNY-1

Report ID: 104013020611D Page 6 of 6

PONY

Pony Testing International Group

K (Photo):

% B 25 8 1 o O RE & 4 o

Authenticate the photo on original report only

& 45K End of report ***
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